Page 1 of 1

— X4 - Parts List ~\
01 | Box bottom plate B1 | Bearing 6005
02 | Box top plate B2 | Bearing 6004
03 | Box cylinder B3 | Bearing 6206
04 | Axis bearing support B4 | Bearing 16015
05 | Axis cover
06 | Axis seal support G1 | Gasket @90
07 | Central axis bearing support — bottom G2 | Gasket @90x(55
08 | Central axis cover G3 | Gasket @150x090
09 | Central axis bearing support — top G4 | Gasket @85
10 | Central axis seal support G5 | Gasket tension block
11
rp_| Cenual pulley R1_| Oil seal @55x@40x8
13 | Motor support R2 | Oil seal @180x@P150x15
14 | Dust cover support
15 | Axis K1 | Keyway 8x7
16 | Central axis
17 | Motor coupling S1 Countersunk head screw M6x10
18 | Tension roller S2 Countersunk head screw M6x16
19 | Tension roller axis-1 S3 Button head screw M6x16
20 | Tension roller axis-2 S4 Countersunk head screw M8x25
21 | Tension block top plate S5 Countersunk head screw M6x25
22 Tension block frame S6 Socket cap screw M10x25
23 S7 Countersunk head screw M8x16
24 | Tension block cover S8 Socket cap screw M4x8
25 | Axis coupling S9 Socket cap screw M6x40
26 | Driving disk — ring S10 | Hexagon H.T. bolt M12x30
27 | Driving disk — coupling S11 | Button head screw M8x12
28 | Driving disk — base
29 | Driving disk — stud ring AV1 | Anti-vibration element 1
30A | Driving disk — central block 1 AV?2 | Anti-vibration element 2
30B | Driving disk — central block 2 AV3 | Anti-vibration element 3
31 | Dust cover
32 | Machine frame
gi Handle gear base
35 | Wheel axis
36 | Operation arm
50 | Central axis pulley
51 | Axis pulley
52 | Motor
53 | Machine wheel
61 | Main belt
62 | Top belt
\. J/




